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-30 dBm feugme ey i 0 dem 1 ]
W"-—"w
e
-40 dem 40 dBm
-50 dem -50 dBm
-60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.550 GHz 1.000 tiHz 2:54548 GHz -33.63 dBm -8.63 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.60677 GHz 6.34 dBm -23.66 dB
2.550 Gz 2.565 GHz 1.000 MHz 2.56485 GHz -26.52 dBm -13.52 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62003 GHz -20.96 dBm -10.96 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -23.95 dém -13.95 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62155 GHz -23.54 dbm -13.54 db
2.569 GHz 2.570 GHz 500,000 kHz 2.56998 GHz -22.60 dBm -12.60 dB 5 525 CH= 2640 GHz 1,000 MHz 262608 GHz 27 35 dBm 1438 de
2.570 GHz 2.500 GHz 100,000 kHz 2.58766 GHz 5.45 dBm -24.55 dB 5 840 GHz 5845 GHz 1,000 Mz 554053 GHe ~34 75 dbm 575 db
Y
Il we j [ )
Datez 1 JUL.2023 -

15:41:11

LTE Band 38 / 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
. -~ " PP o,
0de [r & o ul o .- it 11
-10 d8m T J' % -10 dem l
SPURIDUS_LINE_ABS "41 \ -§0 dem \ T
-30 dBm g 0 dBm
— t R v e ——
R
40 dBm 40 dBm
50 dBm 50 dem
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.550 GHz 1.000 tiHz 2:54999 GHz -34.62 dBm -9.62 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61565 GHz 4.90 dBm -25.10 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56447 GHz -25.20 dém -12.20 d& 2.620 GHz 2.621 GHz 500.000 kHz 2,62002 GHz -21.12 dBm -11.12 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -23.86 d&m -13.86 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62118 GHz -24.48 dbm ~14.48 db
2,569 GHz 2.570 GHz 500.000 kHz 2.56987 GHz -22.95 dém -12.35 dB 5 525 CH= 2640 GHz 1,000 MHz 262578 GHz 26 74 dBm 374 de
2,570 GHz 2,590 GHz 100,000 kHz 2,58556 GHz 4,90 dem -25.10 dB 5 840 GHz 5845 GHz 1,000 Mz 5 54001 GHe 3510 chm 10 10°db,
T
I 1 P
15:40:11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 38/ 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

corum ) | spectrum
Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
20 dhife _EPURIOUS LINE_ABS PABS 20 dhifE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
0dB = y v - ot e PP o wﬂ'wl
-10 dBm T IJ ‘
SPURIDUS_LINE_ABS MJ h |
20 — r e W—
hrenrient ™| enana Y [
40 dam -40 dBm
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.550 GHz 1.000 MHz 254964 GHz -35.49 dBm -10.49 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.60644 GHz 3.91 dBm -26.09 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56468 GHz -25.33 dém -12.33 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62006 GHz -23.11 dBm -13.11 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56808 GHz -24.06 dém -14.06 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62142 GHz -25.50 dBm -15.50 de
2,569 GHz 2.570 GHz 500,000 kHz 2.56958 GHz -23.24 dBm -13.24 dB 2.625 GHz 2.640 GHz 1,000 MHz 2.62601 GHz 257,55 dBm Z14.55 dp
2,570 GHz 2.590 GHz 100,000 kHz 2.58515 GHz 3.78 dBm -26.22 dB 2.640 GHz 2.645 GHz 1,000 MHz 5.64007 GHz 35.68 dbm -10.68 dB
\
) v I [ >
Dater 18.JUL.2023 15:

LTE Band 38 / 20MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

18.JUL. 2023

16:

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0ds [—wv-n B e My 0 pi oty v Meedr A i 1
-10 dam T | ‘l -10 dem l
SPURIDUS_LINE_ABS J 40 dem \ T
-30 dBm e A 0 dem w
40 dBm b Bl
50 dBm 50 dem
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.550 GHz 1.000 tiHz 2:54966 GHz -36.94 dBm -11.94 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.60839 GHz 2.12 dBm -27.68 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56471 GHz -29.41 dém -16.41 d 2.620 GHz 2.621 GHz 500.000 kHz 2.62003 GHz -23.79 dBm -13.79 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -26.89 d&m -16.89 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62142 GHz -26.10 dbm ~18.10 db
2,569 GHz 2.570 GHz 500.000 kHz 2.56996 GHz -25.98 dém -15.98 dB 5 525 CH= 2640 GHz 1,000 MHz 262500 GHz 3016 dBm 176 de
2,570 GHz 2,590 GHz 100,000 kHz 258475 GHz 1,75 dBm -28.25 dB 5 840 GHz 5845 GHz 1,000 Mz 554020 GHz ~35.52 dbm 1052 db
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Spurious Emission

LTE Band 38 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

&

Spectrum

Ref Level 0.00 dBm  Offset 16,20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1620 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS nak 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS LINE_ABS
" o PN e, PR e . -
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (|[ start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -40.84 dBm -15.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 908.13843 MHz -40.79 dBm -15.79 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.50564 GHz -39.51 dBm -14.51 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.53508 GHz -37.03 dém -12.03 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64063 GHz -38.87 dBm -13.87 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.65394 GHz -37.06 dBm -12.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -35.26 dBm -10.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.50326 GHz -35.19 dBm -10.19 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.35110 GHz -36.23 dBm -11.23 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.36069 GHz -36.27 dBm -11.27 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.26984 GHz -35.53 dBm -10.53 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.94176 GHz -35.44 dBm -10.44 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.25459 GHz -31.95 dBm -6.95 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.53856 GHz -31.98 dBm -6.98 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.70766 GHz -33.05 dBm -8.05 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72815 GHz -32,87 dém -7.87 dB
( It J ] ( )

Highest Channel / QPSK

oo
v
Ref Level 0.00 dBm  Offset 16.20 d& Mode Auto Swesp
SGL Count 100/100
@1 avgPwr
Limit fheck PARS
10 d8nE—$AURICUS HINE ABS n
-20 dBm
SPURIQUS_LINE_ABS,
A o Povema) "M mtra o, —
an
o
-50 dBm
60 dB
-70 dBn
-80 dB
-00 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | PoweraAbs | |
30.000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -40.67 dém -15.67 db
1.000 GHz 2.550 GHz 1.000 MHz 2.53121 GHz -38.46 dBm -13.46 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.65844 GHz -38.02 dBm -13.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92476 GHz -35.32 dBm -10.32 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.33810 GHz -36.29 dBm -11.20 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.93426 GHz -35.34 dBm
14.000 GHz 18.000 GHz 1.000 MHz 15.55906 GHz -31.82 dBm
18,000 GHz 27,000 GHz 1.000 MHz 19,71965 GHz -32.97 dém
il
JL J
Date 18.JUL. 15:47:47
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gaa FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 38/ 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

ectrum
Ref Level 0.00 dém  Offset 16.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
" o e g, ] . P Prrsn M immrn/o. e ——
i
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 926.55922 MHz -40.80 dBm -15.80 dB 30,000 MHz 1,000 GHz 1.000 MHz 834.94003 MHz -40.79 dém -15.79 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.51417 GHz -39.06 dBm -14.06 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54516 GHz -37.80 dBm -12.80 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.87202 GHz -39.48 dBm -14.48 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.67445 GHz -37.56 dBm -12.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -35.29 dBm -10.29 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98975 GHz -35.41 dBm -10.41 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.33710 GHz -36,26 dBm -11.26 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.33519 GHz -36.32 dBm -11.32 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.27934 GHz -35.39 dBm -10.39 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.56525 GHz -35.32 dBm -10.32 db
14.000 GHz 18.000 GHz 1.000 MHz 15.53356 GHz -31.83 dBm -6.83 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.56355 GHz -32,00 dBm -7.00 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.71915 GHz -32.64 dBm -7.64 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.69716 GHz -32,82 dém -7.82 dB
15:49:03 18 15
Spe: m u‘c:)
Ref Level 0.00 dBm  Offset 16.20 dB Mode Auto Swesp
SGL Count 1004100
(@1 AvgPwr
Limit Fheck PARS
_10 ddre—$RURICUS LINE ABS n
-20 dém
SPURIOUS_LINE_ABS
i i A A e s
P st tunas
et
-50 dem
60 de
-70 dBn
-80 dB:
-a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 933,34583 MHz -40.83 dbm -15.83 db
1.000 GHz 2.550 GHz 1.000 MHz 2.54554 GHz -38.17 dBm -13.17 B
2.640 GHz 3.000 GHz 1.000 MHz 2.67427 GHz -37.76 dém -12.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94026 GHz -35.33 dBm -10.33 de
7.000 GHz 10,000 GHz 1.000 MHz 7.35019 GHz -36.21 dém -11.21 B
10.000 GHz 14.000 GHz 1.000 MHz 13.28584 GHz -35.50 dBm -10.50 d&
14.000 GHz 18,000 GHz 1.000 MHz 15.55406 GHz -31.80 dBm -6.80 dB
18,000 GHz 27,000 GHz 1.000 MHz 19,70416 GHz -32.76 dBém -7.76 dB
hil
JU J Ll
Date: 15:5
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LTE Band 38/ 15MHz

ectrum
Ref Level 0.00 dém  Offset 16.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
| N A e i e oo ey ‘_~MN~WW__
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 945.94952 MHz -40.82 dBm -15.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -40.74 dém -15.74 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54554 GHz -34.69 dBm -9.60 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.53818 GHz -37.48 dBm -12.48 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.65142 GHz -39.04 dBm -14.04 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.65358 GHz -36.76 dBm -11.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93026 GHz -35.00 dBm -10.00 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.96125 GHz -35.38 dBm -10.38 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.36060 GHz -36,23 dBm -11.23 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.36319 GHz -36.25 dBm -11.25dB
10.000 GHz 14.000 GHz 1.000 MHz 13.94126 GHz -35.41 dBm -10.41 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.28484 GHz -35.43 dBm -10.43 db
14.000 GHz 18.000 GHz 1.000 MHz 15.55306 GHz -31.70 dBm -6.70 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.52756 GHz -31.67 dBm -6.67 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69416 GHz -32.88 dBm -7.88 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.69866 GHz -33.03 dBm -8.03 d&
18 15:5

Highest Channel / QPSK

Spe m u‘c:)
Ref Level 0.00 dBm  Offset 16.20 dB Mode Auto Swesp
SGL Count 1004100
(@1 AvgPwr
Limit Fheck PARS
_10 ddre—$RURICUS LINE ABS n
-20 dém
SPURIOUS_LINE_ABS
L N T T e el
e s ! A
-
-50 dem
60 de
-70 dBn
-80 dB:
-a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 684.66517 MHz -40.89 dbm -15.89 db
1.000 GHz 2.550 GHz 1.000 MHz 2.49712 GHz -39.61 dBm -14.61 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.65628 GHz -37.35 dém -12.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -35.43 dBm -10.43 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.33769 GHz -36.19 dBém -11.10 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.28984 GHz -35.45 dém -10.45 d&
14.000 GHz 18,000 GHz 1.000 MHz 15.55256 GHz -31.87 dBm -6.87 dB
18,000 GHz 27,000 GHz 1.000 MHz 19,72515 GHz -32.83 dém -7.83 dB
hil
JU J Ll
Date: 15:5
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LTE Band 38 / 20MHz

ectrum
Ref Level 0.00 dém  Offset 16.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
i " A VRN LY o — o oo s AV e W S - s
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 803.27836 MHz -40.95 dBm -15.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 937.22389 MHz -40.75 dém -15.75 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54245 GHz -34.52 dBm -9.52 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54981 GHz -38.03 dBm -13.03 d&
2,640 GHz 3.000 GHz 1.000 MHz 2.65718 GHz -39.71 dBm -14.71 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.64711 GHz -36.24 dBm -11.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -35.30 dBm -10.30 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92426 GHz -35.31 dBm -10.31 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.34960 GHz -36.12 dBm -11.12 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.35669 GHz -36.38 dBm -11.38 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.28234 GHz -35.51 dbm -10.51 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.30384 GHz -35.43 dBm -10.43 db
14.000 GHz 18.000 GHz 1.000 MHz 15.55256 GHz -31.83 dBm -6.83 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.53806 GHz -31.72 dBm -6.72 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.71015 GHz -32.88 dBm -7.88 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.73615 GHz -32,87 dém -7.87 dB
18 15 23

Highest Channel / QPSK

Spe: m u‘c:)
Ref Level 0.00 dBm  Offset 16.20 dB Mode Auto Swesp
SGL Count 1004100
(@1 AvgPwr
Limit Fheck PARS
_10 ddre—$RURICUS LINE ABS n
-20 dém
SPURIOUS_LINE_ABS
P P masnafoan, ]
_ag, b i s -
=
-50 dem
60 de
-70 dBn
-80 dB:
-a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 979.39780 MHz -40.83 dbm -15.83 db
1.000 GHz 2.550 GHz 1.000 MHz 2.54283 GHz -36.22 dBm -11.22 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.66132 GHz -37.29 dém -12.29 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -35.27 dBm -10.27 dg
7.000 GHz 10,000 GHz 1.000 MHz 7.34219 GHz -36.08 dBém -11.08 &
10.000 GHz 14.000 GHz 1.000 MHz 13.27534 GHz -35.21 dém -10.21 d&
14.000 GHz 18,000 GHz 1.000 MHz 15.53856 GHz -31.83 dBm -6.83 dB
18,000 GHz 27,000 GHz 1.000 MHz 19.69416 GHz -32.72 dBém -7.72 dB
hil
JU J Ll
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Report No. : FG380306B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0020
40 Normal Voltage 0.0056
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0057
0 Normal Voltage 0.0017
PASS
-10 Normal Voltage 0.0040
-20 Normal Voltage 0.0066
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0060
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL: 886-3-327-0868 Page Number : A16-25 of 25
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.62 6.32 6.41 6.58 PASS
TEL: 886-3-327-0868 Page Number : Al7-1 of 25

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 G&m

Offset 12,20 db

Spectrum

Ref Level 30.00 G&m

Offset 12,20 db

Samples: 130000

o art ande  aQrT 2ms @ RBW 20 MHz o art aods  AQT 2ms @ RBW 20 MHz
TRG:IFD TRG:IFD
@155 view @155 view
e ===
= —
0, 0, =
= S
0.0 0.0 —
5 5
Bt - R -
1E- - 1E- -
5 !
3 ¥
1E- ; 1E- -
|
\ \
1E- 1E-
[CF 2.593 GHz Mean Pwr + 20.00 dB [CF 2.593 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function

‘Complementary Cumulative Distribution Function

Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0010 |
Trace 1 [ 2271 dbm 29,14 cbm 6.43 da 2.55 d 4.61db 5.62 db 6.14 db Trace 1 [ 2120 dém 6.0 cbm 6.80 di 3.13d8 5.19 dB 6.32 di 6.70 da
L it ] (] L it ] W w8

LTE Band 41 / 20MHz / 64QAM

LTE Band 41/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum 2 Spectrum =
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
I At a0de  AQr 2ms @ RBW 20 MHz I At a0de  AQr 2ms @ RBW 20 MHz
TRGIIFP TRGIIFP
@155 view @155 view
i i
0. = L o
: o
0o 3 0o =
B ,
v .
14 15 = 1E4 -
y \
b ¥
f | f i
1E- * 1E- T
| :
| |
1E- " 1E- \l
1
loF 2.593 Ghz Mean Pwr + 20.00 dB loF 2.593 Ghz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2067 dbm 27,66 dbm 5.9 di 3.04 dB 5.28 db 6.41 db 6.04 db Trace 1 [ 18.72 dbm 26,32 dbm 7.5 d 3.13d8 5.33 dB 6.50 di 7.10 da
L it ] (] L it ] SR e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - 5.06 513 | 1047 | 9.95 | 1439 | 14.21 | 18.66 | 18.70

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.02 4.98 9.95 9.87 | 14.99 | 15.08 | 19.42 | 18.58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 41

Middle Ch

annel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m 2 m =
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.00 dBm mi1] 13.82 dBm
9130200 GHZ] 9185100 GHz
2 4 2
2 N ndB 26.00 dB =@ 26.00 dB
0d v el Ny e \ﬂw“‘;\'ﬂv\.‘v‘;’n\ 5.055000000 MHZ| 10 d N 1 5.125000000 MHZ|
T Q factor | 512.6 ] Q factor \ 505.7
o L 0 de: T
' ] i)
72 y B
10 — - -10 -
A /
-20 . -20 2
P A N
N / = ol e AWM.
g Bl T A
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.591302 GHz 15.93 dbm ndB down 5055 MHz ML 1 2.531851 GHz 13.82 dem ndB down 5125 MHz
TL 1 2,590493 GHz -9.93 dBm ndg 26.00 dB T 1 2.550403 GHz -12.24 dBm ndg 26,00 dB
T2 i 2,595547 GHz -10.15 dém q factor 512.6 T2 i 2.585527 GHz -12.22 dém q factor 505.7
L JU J - L JU J -
i im i
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.00 dBm mi1] 16.82 dBm
1 2.5924410 GHz 2.5905620 GHz
2 2 14
20 e - X ndB ) 26.00 dB| 20 P ndB 26.00 dB|
o F T il e TR VA 10.470000000 MHz o AR A Y v”\'\ .950000000 MHZ]
] Q factor 247.6 1 Q factor 260.4]
o — L 0 da:
P y P
10 7 < -10
20 4 -20 >
- \ A r - A \
Sy - LESa AT - Vaa® ha fo
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,592441 GHz 17.90 dém ndp down 10,47 MHz Ml i 2.580562 GHz 16.82 dém ndp down 9,95 MHz
TL 1 2,587885 GHz -8.05 dém nds 26.00 d8 1 1 2,587865 GHz -9.24 dém nds 26.00 d&
T2 i 2,598355 GHz -8.12 dbm q factor 247.6 T2 i 2.587815 GHz -8.48 dém q factor 260.4
L )| J L J -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum 2 um 2
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.02 dBm mi1] 14.29 dBm
. 2.5915010 GHZ] - 2.5992940 GHZ]
nds 26.00 dB nds 26.00 dB
" AP
0d f A J\-E’Uﬁ. v v-«r‘ 14.386000000 MHZ| 104 q LN B P 14.206000000 MHz|
] Q factor 180.1) / Q factor 183.0
o rd \ 0 d8:
1 I
10 g 10 d !
‘ 7
20 -20 £
‘ N P Y e
e B oot :
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.591601 GHz 15.92 dém nd@ down 14,366 MHz [ 1 2.509294 GHz 14.29 dem nd@ down 14,206 MHz
T 1 2585687 GHz -9.99 dam nds 26,00 d8 T 1 2585927 GHz -12,59 darm nds 26,00 d8
T2 1 2600073 GHz -9.47 dém q factor 180.1 T2 1 2.600133 GHz -11.54 dBm q factor 183.0
L Il J L -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.11 dBm mi1] 14.95 dBm
2.5973960 GHz 2.6013920 GHz
2 ) 2
2 nlil 26.00 dB) =@ ndn Y 26.00 dB)
fn A A A A ‘n i
10 A A VL P e o 1B.661000000 MHz 10 AP | S PO 1B.701000000 MHz
Q factor ! 139.2 7 W Q factol “ 139.1)
|
o 0 de: 1
| ! t
i | '
-20 -20 A
. P el L“-/\ b
s B LI P R P Ap LRy T
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.597396 GHz 15.11 dBm ndB down 16,661 MHz ML 2.601392 GHz 14.95 dem ndB down 16.701 WHz
TL 1 2,583649 GHz -12.69 dém ndg 26.00 dB T 1 2.583609 GHz -11,12 dBm ndg 26,00 dB
T2 i 2602311 GHz -10.60 dém q factor 136.2 T2 i 2.602311 GHz -11.26 dém q factor 136.1
L JU J - L JU J -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.68 dBm mi1] 16.03 dBm
9463800 GHZ] 2.5915810 GHz
2 2 L
2 nds M 26.00 d8| =@ ndB 26.00 d8|
ot ~ B, 5.015000000 MH al A i - e 9.950000000 MH
10 ¢ . . S A N 10 o A i ‘
T Q factor \ 517.4] 7 Q factor 260.5
o - 0 das
of
10 d a -10 df '
! N
20 L. 20 e \J 1
PN . k-m-_” M - . ~
30 gan 30 di 4 <
WA SAVED ey ) - Ny
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML 1 2,594638 GHz 14.68 dém ndp down 5,015 MHz Ml 2,581581 GHz 16.03 dém ndp down 9,95 MHz
TL 1 2,590502 GHz -11,32 dem nd8 26.00 d& 1 1 2,588205 GHz -9,97 dem nd8 26.00 d&
T2 i 2,595517 GHz -11.48 dém q factor 517.4 T2 i 2.580155 GHz -9.85 dém q factor 260.5
L Il ) L ) o

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum 2 um 2
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  185ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.55 dBm mi1] 14,14 dem
2.5964170 GHZ] 2.5979150 GHZ]
. M 2 .
2 ndig 26.00 dB) =@ nd] 26.00 dB)
A — A Yy, 14.985000000 MHz| 0 r By f n 19.421000000 MHz
B Fa P Ve P iy Ao g A
109 Q factor 173.3 . =~ S VI factarhs | 133.8
o 0 d8: T
10 df - -10 di i
3\
-20 it -20 \
" 1/ AN ) W
B TN R T VW SR N e
40 dBmv
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result |
ML T 2.596417 GHz 15.55 dom nd@ down 14985 MHz [ 1 2.507916 GHz 14.14 dem nd@ down 18,421 MHz
T 1 2,585537 GHz -10.58 darm nds 26,00 d8 T 1 2.58317 GHz -12,12 dam nds 26,00 d8
T2 1 2600522 GHz -10.32 dBm q factor 173.3 T2 1 2.60259 GHz -11.59 dBm q factor 133.8
L Il J L -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 41

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.27 dBm Mi[1] 12.98 dBm
1000 GHZ] 2.5
2 2
2 M1 ndB 6.00 dB) =@ ndB
X By 1.975000000 MHz e B X 9.870000000 MHz
v i ~
10 / ; TV ekt 521.1 9 K Giatior 7T 263.0
o 0 de:
10 d -10 df ‘\}‘
20 -20
7
-30/bap S o a0 dbem o~ _— -
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.59251 GHz 12.27 dBm ndB down 3.575 MHz ML 1 2.536337 GHz 12.98 dem ndB down 967 MHz
TL 1 2,590393 GHz -13.85 dém ndg 26.00 dB T 1 2.588065 GHz -13.24 dBm ndg 26.00 dB
T2 i 2,595368 GHz -13.28 dém q factor 521.1 T2 i 2.587635 GHz 13,14 dém q factor 263.0
L JU ] - L JU ] -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  185ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.48 dBm mi1] 12.15 dem
2.5872760 GHZ] 2.5942390 GHZ]
2 2
2 nds 26.00 dB =@ A nds
. Bu . . . 15.075000000 MHz - T Bw 18.581000000 MHz
T bk 171.6 y T Ty e, /‘"\ 139.6
o 0 d8: T
/ 1
20 v X -20
/ |
aue P4 A
30 B = - 30 d 5 = —
= T TEry s -30 98— g TR P T
i N T T,
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.587276 GHz 12.48 dom nd@ down 15.075 MHz [ 2504238 GHz 12.15 dem nd@ down 18,581 MHz
T 1 2,585388 GHz -13,74 dBim nd8 26,00 d8 T 1 2,583729 GHz -13,43 dBim nd8 26,00 d8
T2 1 2.600463 GHz -13.46 dbm q factor 1716 T2 1 2.602311 GHz -14.07 dém q factor 130.6
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

LTE Band 41 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 454 4.53 9.11 9.09 | 1355 | 1340 | 17.82 | 17.82

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.48 9.03 8.95 | 13.49 | 13.46 | 17.90 | 17.94
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 41

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.85 dBm Mi[1] 14.02 dBm
106000 GHz
2 1 2
2 I, occ Bw 35 MHZ] =@ E occ Bw
L B e o, Y Ty | [
10 df )J‘ 10 d Tl et s .
/ /
o 7 0 de:
/ 7
10 d - -10 di
/ e N
-20 -20
o/ /| I
— 'y e ! A
Py RYA v T v i TR
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.59306 GHz 15.85 dbm ML 1 2.59291 Ghz 14.02 dem
TL 1 2,5907423 GHz 9.38 dBm Occ Bw 4.535464535 MHz T 1 2.5807423 GHz 3,23 dbm Occ Bw 4.525474525 MHz
T2 i 25952777 GHz .05 dém T2 i 2.5852677 GHz 9.04 dém

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

l )|

2 im =
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.86 dBm mi1] 16.06 dem
2 M 2.5997390 GHz - . 2.5902430 GHz
, o 9.110889111 MHz N A occ Bw 9.090909091 MHz
e - F PV R AP [
10 df 10 o
/ ! \
o . 0 d8s T “
10 4 10 d L
™, /
-20 -20
/ .
" r LR A VAL P \
FerB e SV (W <0 dtn
W
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,693739 GHz 16.86 dbm Ml 2.580243 GHz 16.06 dém
TL 1 2,56884246 GHz 9,24 dBm occ Bw 9.110889111 MHz 1 1 2,5854446 GHz 10,74 dBm 0cc Bw 9.090909091 MHz
T2 i 25975355 GHz 11.84 dém T2 i 2.575385 GHz 10.61 dém

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum

=)

um

=)

L Il

Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.43 dBm mi1] 15.24 dém
2 2.5963570 GHz - 2.5984850 GHz
o 13.546453546 MHZ occ Bw 13.396603397 MHz
i P e T ™ A Ay et M
wd v 10 d [ ey . ! S AN =}
o - 0 da
| 4
/ ] \
10 df - 10 df a T
-20 -20 \
\’ 3
30 df | ., AN, \.
| -20gam L™ N s o dentey I A
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,596357 GHa 15.43 dém Ml i 2.598485 GHz 15.24 dom
T 1 25862268 GHz 10.91 dam oce Bw 13.545453546 MHZ T 1 25862867 GHz .57 dBm oce Bw 13.395603397 MHZ
T2 1 2.5097732 GHz 11.20 dBém T2 1 2.5996833 GHz 7.43 dBm

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m ) =
Ref Level 30.00 dém Offset 12,20 dé & RBW 300 kHz
fo ALt 30 dB SWT 168.8 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max

Mi[1] 14.51 dBm|
2.5846880 GHz

oce B 17.822177822 MHz

N LN T L Py Wi e P A e s

20

N

10 df

) =
Ref Level 30.00 dém Offset 12.20 dB & RBW 300 kHz
Att 30 dB SWT 18.9 ps & VBW 1 MHz Mode Auto FFT
SGL Count 1007100
(@ 10k Max

™mM1[1] 14.37 dBm)|
- S 2.59427590 GHZ]
0 f Mo fo ol g AduL

S T T ] 3 e v (Y ey
-40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2564688 GHz 14.51 dbm ML 2.534278 GHz 14.37 dBm
TL 1 2,5640839 GHz 9.28 dBm Occ Bw 17.822177822 MHz T 1 2,584049 GHz 9,44 dBm Occ Bw 17.822177822 MHz
T2 i 26019111 GHz .78 dém T2 i 2.6018711 GHz 7.84 dim
L JU ] L JU ] -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 13.80 dBm Mi[1] 15.50 dBm
. 2.59215100 GHz - . 2.5914620 GHZ]
oce Bw +.495504496 MHZ c B 9.030969031 MHZ]
A AP Y. @ T T P
10 ¢ — S = 10 o &
T % / i
o - 0 de:
Y 7 \
/ \ /
10 d - -10 di - 1
— \ 4 |
20 —~ - 20 -
- At Sy / AVAVAYS
-30 df L™ -30,dBm — VACAS
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,592151 GHz 13.80 dém [ 1 2.501462 GHz 15.50 dem
T 1 2,5907423 GHz 7,57 dBm 0cc Bw 4495504496 MHz T 1 2,5854845 GHz 8,12 dBm 0cc Bw 9.030969031 MHz
T2 1 2,5052378 GHz 6.94 dbm T2 1 2.5075155 GHz .95 dbm
L JL ] L JU ] L

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

m 2 im 2
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.15 dBm mi1] 12.48 dBm
. 2.5969560 GHZ] - 2.5949180 GHZ]
13.486513487 MHZ WML OccBw 17.902097902 MHz
T . —~ . e 1 . X .
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2.475 GHz 2.490 GHz 1.000 MHz 2,49036 GHz -29.74 dBm -4.74 dB 2.690 GHz 2,601 GHz 200.000 kHz 2,69001 GHz -22.55 dBm -12.55 dB
2490 GHz 2,405 GHz 1.000 MHz 2.49493 GHz -24.09 dém -11.09 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69126 GHz -24.66 dBm -14.66 d&
2,495 GHz 2.496 GHz 100,000 kHz 2,49593 GHz -27.33 dém -14.33 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69501 GHz ~29.05 dBm 16,05 dB
2,498 GHz 2.506 GHz 100,000 kHz 250359 GHz 5,45 dem -24.55 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70010 GHz 32.75 dBm 779 dn
.
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LTE Band 41 / 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 16,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
0 dBm ul = " ‘1
-10 dam l[ 10 dem \ l——l
o0 dam | { 20 dBm T
SPURIOUS_LINE_ABS j
=30 dBm: 20 cem -'"-"""""-M
0.2 T -40 dBm
50 dem
50 dBm
-50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8316 GHz 3.89 dBm -26.11 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49025 GHz -31.14 dém -6.14 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69008 GHz -23.58 dBm -13.58 d8
2.480 Gz 2.495 GHz 1.000 MHz 249457 GHz -26.03 dém -13.03 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.60133 GHz -24.52 dBm -14.52 dB
2,495 GHz 2.496 GHz 100,000 kHz 2,49600 GHz -23.10 dém -16.10 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69518 GHz 53,70 dBm 1670 a8
2,498 GHz 2.506 GHz 100,000 kHz 250215 GHz 3,47 deém -26.53 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70002 GHz 35 .57 dhm CI087 B
.
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